4 SMS FLATSCREEN FH T

Assembly Instructions

You will need List of parts
J J ) . -
No.4 No.6 H 1 7x1
@
Screw List
A4 | § | Screw M8x16 x4
A5 | &€ | Washer 8,4 x4
A7 Screw M6x25 x4
B3 | & | Plastic plug x6
C2 | & | Screw Cap (plastic) | x4
C3 | %p | Screw M8x16 x4
P3 | U, | Screw M6x25 x2

Screw Kit

K1| @ | Screw M6x10 x4
K1 | 8 | Screw M6x16 x4
K1 | 87 | Screw M6x30 x4
K1 | 87 | Screw M8x40 x4
K1| @7 | screw M8x20 x4
K1 Multiple washer x4
K1 |3 Plastic spacer 8,2/15x10| x4
K1Y | Plastic spacer 8,2/15x15 | x4




SMS FLATSCREENFHT 5

Mount
pillar!

Adjust tilt
angle -3°/+10°




6 SMS FLATSCREEN FH T

Tighten!
Secure!

(optional)

8B (Alt.2)

brackets
on display!

(optional)

8A (Alt.1)




min 100 mm
max 800 mm

ww Gt Jdde

T

495 mm

ww 000¢ - 0GY L - 0GLE

61 mm

ww 0c k

ww og6lt - 0evl - 0Sht

ww Q0¥ xew

wuw 0/ ui

130 mm

750 mm

All dimensions in mm.




	M000125_SMSflatscreenFH_T_page1
	M000125_SMSflatscreenFH_T_page2
	M000125_SMSflatscreenFH_T_page3
	M000125_SMSflatscreenFH_T_page4_1
	M000125_SMSflatscreenFH_T_page5_1
	M000125_SMSflatscreenFH_T_page6_1
	M000125_SMSflatscreenFH_T_page7_1

